
SPARE PART LIST  
Mex-x
Model 1.130 

We move people.  





Page 3 

Mex-x / b  
Table of contents  

Introduction 5

Order specimen 6

01 Frame 
-Code 352/353; Frame 7

05 Pressure Brake 
-Code 305; Pressure brake fixed 8

06 Chassis 
Steering fork 

    -Code 418; Steering fork short 9

    -Code 419; Long steering wheel fork 9

Steering wheels 

    -Steering wheels 10

Drive wheels 

    -Driving wheel for pressure brake 10

-Driving wheel for drum brake 11

    -Tyres drive wheel 11

    -Handrims - Handrim covers 12

    -Hand and spoke guard (incl. fixing material) 13

    -Code 651; detachable wheels (quick-release axle) 13

    -Code 478; Wheel camber 3° 14

    -Code 454; Wheel camber 6° 14

    -Code 448; Wheel camber 8° 15

    -Code 706; Drum brakes for detachable wheels, 2 levers for attendant 15

    -Code 878; Wheelbase extension 7cm 16

07 Back support 
Push handles 

    -Code 29; Back support reclining adjustable 17

    -Code 29-502; Back support reclining adjustable – back support with height adj. push handles 18

    -Code 138; Stabiliser rod for back support 19

    -Code 502; Height adjustable push handles 20

    -Code 621; Back support without lumbar bend 21

Back straps 

    -Code 4279; Back cover - standard 22

    -Adjustable back support 22

08 Seat 
    -Code 352; Frame length medium (D) 23

    -Code 353; Frame length long (E) 23

09 Arm support 
    -Code 24; Side yoke fold-away 25

    -Code 100; Clothes guard for active wheelchair 26

    -Code 98-100; Arm support w wheel cover wide - clothes guard for active wheelchair 26

10 Leg supports 
    -Code 54; Footboard continuous 27

    -Code 313; Sports leg support with deep footplate and rubber overlay 28

12 Cross braces 
    -Cross braces 30

16 Working tables 
    -Code 929; Therapy table acrylic glas, adj. 32

17 Support wheels 
    -Code 309; Step bar 33

    -Code 691; Stick-in support wheels 33

    -Code 728; Swivel-away support castor 34

20 Seat cushion 
-Seat cushion 35



Page 4  

 
 

Mex-x / b 
Table of contents

24 Other Codes 
    -Code 913; Head support standard 36

Accessories 
-Accessories 37

farbige Artikel 38



Page 5 

Mex-x / b  
Introduction  

 
 
Exact specifications are required for your spare parts' orders. Only then we can guarantee that you will receive the 
correct spare part. All MEYRA-ORTOPEDIA -wheelchairs are manufactured according MEYRA-ORTOPEDIA -component 
group system.  
 

Assembly group outline  
Component unit 01: Frame Component unit 12: Crossbrace 
Component unit 03: Steering Component unit 15: Electrical system 
Component unit 04: Drive Component unit 16: Working table 
Component unit 05: Pressure Brake Component unit 17: Support wheels 
Component unit 06: Chassis Component unit 20: Seat cushion 
Component unit 07: Backrest Component unit 24: Other Codes 
Component unit 08: Seat Component unit 26: Revetment 
Component unit 09: Armrest Component unit 98: Accessories and small parts 
Component unit 10: Leg support Component unit 99: Circuit diagrams 

The index lists different versions of an assembly group,therefore you will find the spare part you a searching for 
quickly and precicely.  
 
Note:  
The assembly group outline also includes assemblies that do not apply to your model.  
 

Liability/ guarantee for foreign products  
Do not use any foreign products as spare parts or accessories for MEYRA-ORTOPEDIA -Wheelchairs. Foreign products 
may affect the operational reliability of the wheelchair, even if the foreign products have not been tested by TÜV or 
another official authority (General Type Approval). The scope of testing may not always be comprehensive enough.  
MEYRA-ORTOPEDIA does not accept any liability or guarantee for foreign products used as spare parts 
or accessories as well as for damages and accidents caused by exchange or installation of such parts.  
 

Safety instructions for the use of spare parts  
- When exchanging parts only use components corresponding to the wheelchair model and Code number.  
- Please check after receipt if the spare part received is the same you ordered!  
- Only authorized dealers or specialized workshops are allowed to carry out repairs on the wheelchair.  
- Please take a test drive after repair of the wheelchair. Pay attention to unusual noises and check:  
-- Braking ability  
-- Steering ability  
-- the straight running.  
 
 

Abbreviations used  
In the bills of material you will find following abbreviations:  
AT means exchange components  
The parts (articles or standard parts) marked with a letter can be reused after inspection!  
 

Special features  
Position numbers marked with a letter refer to parts not represented (e.g. for the opposite side).  



Page 6  

 
 

Mex-x / b 
Order specimen

 
Order specimen  
To establish your order examples please proceed as follows.  

1. Type/Model  
Please take the type number from the instruction manual, the delivery note or the type plate.  
 

2. Manufacturing year and vehicle ID no.  
Read off the year of construction and the vehicle identification number from the type plate, e.g.:  
Year of construction: 97/12  
Vehicle ID No. (Fz-I-Nr.): 5678901  
 

3. Component unit  
Allocate the defective part to an assembly group (see assembly group outline).  
 

4. Code-No.:  
Compare the code numbers of delivery note with the Code list of the corresponding assembly 
group. Code-No.: 626 backrest height 30cm  
 

5. Look up representation of the assembly group chosen with corresponding Code No.  
The page where you can find the required representation and bills of material is indicated in the 
table of contents after the code number.  
 

6. Article-No:  
A position number is indicated on the spare part that is to be ordered enabling you to read off the 
corresponding article number from the bill of material.  
 

7. Determine the quantity  
Determine number of component units to be replaced.  
Remark:  
The number of pieces indicated in the bills of material correspond to the number of component 
units used in the assembly group (left and right wheelchair side).  
 

8. Determine the description  
Read off the corresponding designation from the bill of materials.  
 

9. Determine the colour  
Please take the colour code from the delivery note.  
 

10. Spare parts order:  
For a correct order please indicate all data.  
 

Watch for the correct specifications on your order; Only then we can guarantee that you will receive the 
correct spare part.  
 
Attention!  
Subsequent changes to the wheelchair as well as arrangements with customers relating to the assembly group to be 
repaired have to be stated in your order.  
Important information!  
If any modifications have been made to the wheelchair, the specialized dealer is required to enclose the appropriate 
code no. as well as the date of the modifications, along with the operating instructions for the wheelchair. This 
ensures that no incorrect details will be given for future orders of spare parts. Original- MEYRA-ORTOPEDIA -
spare parts!  



Page 7 

Mex-x / b  
Component unit: Frame  

Sub Unit: Code 352/353; Frame  

Item  Article-No:  Pc  Description  

1.1 1 062 674 2 Frame cap (front) 

1.2 1 062 672 2 Frame plug, front 

1.5 1 064 223 4 Glider bushing 

1.6 1 062 668 4 Outer joint washer 

1.7 1 062 667 4 Inner joint washer (with longhole adapter) 

1.8 1 059 878 2 Seat tube adapter (rear) 

1.9 1 061 483 2 Seat tube clasp (front) 

1.10 205 203 506 2 Joint washer PA 6 

1.11 1 066 137 4 Centring ring 

a 207 192 700 8 Cheese head screw, DIN 912 

b 207 301 600 6 Cheese head screw DIN 912/8.8 M5x40 

c 207 322 000 16 Locknut,DIN 980/8,M5 

d 207 330 100 10 Washer DIN 125-B5,3 St A3T 

e 207 351 600 2 Cylinder screw M 5 x 40 8.8 A2R 

Sub Unit: Code 352/353; Frame  

Item  Article-No: Pc Description  

  Code 352; Frame length medium (D)  

– 1 064 060 1 Frame asmb. 

1 1 064 058 1 Frame left asmb. 

1a 1 064 059 1 Frame right asmb. 

1.3 1 064 053 1 Chassis frame left 

1.3a 1 064 054 1 Chassis frame right 

1.4 1 064 056 1 Side frame left 

1.4a 1 064 057 1 Side frame right 

  Code 353; Frame length long (E)  

– 1 064 050 1 Frame asmb. 

1 1 064 048 1 Frame left asmb. 

1a 1 064 049 1 Frame right asmb. 

1.3 1 064 042 1 Chassis frame left 

1.3a 1 064 043 1 Chassis frame right 

1.4 1 064 046 1 Side frame left 

1.4a 1 064 047 1 Side frame right 



Page 8  

 
 

Mex-x / b 
Component unit: Pressure Brake

Sub Unit: Code 305; Pressure brake fixed  

Item  Article-No: Pc Description  

- 1 064 232 1 Pressure brakes - 1 pair 

5.1 1 064 110 1 Brake lever left asmb. 

5.1a 1 064 111 1 Brake lever right asmb. 

5.1.1 1 063 203 2 Brake handle 

5.1.2 1 064 118 4 Plastic disc D1=35 D2=20 

5.1.3 1 063 204 1 Brake lever left 

5.1.3a 1 063 205 1 Brake lever right 

5.1.4 1 064 117 2 Cable bracket 

5.1.5 1 064 114 2 Bearing 

5.2 1 064 112 1 Brake left asmb. 

5.2a 1 064 113 1 Brake right asmb. 

5.2.1 1 062 670 1 Brake plate left 

5.2.1a 1 062 669 1 Brake plate right 

5.2.2 1 065 470 2 Short brake arm 

5.2.3 206 670 600 2 Screw nipple 

5.3 1 063 213 2 Bowden cable LG=900mm LH=700mm 

Sub Unit: Code 305; Pressure brake fixed  

Item  Article-No:  Pc  Description  

– 8 435 396 2 END SLEEVE ALUMINIUM 

a 207 632 800 6 Countersunk head screw,M5x10 DIN7991 

b 207 123 700 2 Cheese head screw DIN 912 M 5x50 8.8 

c 207 330 300 4 Washer DIN 125 - B8,4 ST A3T 

d 207 322 000 4 Locknut,DIN 980/8,M5 

e 207 330 100 2 Washer DIN 125-B5,3 St A3T 

– 207 301 600 2 Cheese head screw DIN 912/8.8 M5x40 

– 1 064 116 1 Socket 

   Code 448; Wheel camber 8°  

– 1 065 469 2 Long brake arm (on Code 448) 

   



Page 9 

Mex-x / b  
Component unit: Chassis  

Sub Unit: Code 418; Steering fork short  

Item  Article-No: Pc Description  

– 1 064 748 1 Wheel forks - 1 pair Code 418 

6 1 064 746 2 Wheel fork cpl. (1 piece Code 418) 

6.1 207 351 900 2 CYLINDER SCREW M 6 X 16 8.8 

   ->Attention! Secure with Loctite no. 243 part-no. 
205 638 800.  

6.2 207 335 100 2 Washer DIN 9021-B6,4 ST A3T 

6.3 206 507 700 6 GROOVED BALL BEARING DIN 625 6802-2 RS 

6.4 1 062 671 2 Wheel fork (2 hole LG=122.5mm) 

6.5 1 059 376 2 DISTANCER SLEEVE 

Sub Unit: Code 419; Long steering wheel fork  

Item  Article-No: Pc Description  

– 1 064 747 1 Wheel forks - 1 pair Code 419 

6 1 064 745 2 Wheel fork cpl. (1 piece Code 419) 

6.1 207 351 900 2 CYLINDER SCREW M 6 X 16 8.8 

   ->Attention! Secure with Loctite no. 243 part-no. 
205 638 800.  

6.2 207 335 100 2 Washer DIN 9021-B6,4 ST A3T 

6.3 206 507 700 6 GROOVED BALL BEARING DIN 625 6802-2 RS 

6.4 1 058 325 2 WHEEL FORK 

6.5 1 059 376 2 DISTANCER SLEEVE 



Page 10  

 
 

Mex-x / b 
Component unit: Chassis

Sub Unit: Steering wheels  

Item  Article-No: Pc Description  

– 1 056 335 2 STEERING WHEEL AXLE LONG 

– 207 328 100 2 HEXAGON NUT M8 X 1 04 A3T 

  Code 151; Steering wheel ø100 solid rubber  

– 1 057 151 1 CHASSIS ASSY CODE 151 

6.1 206 249 506 2 Roller 100 x 30, hub 36 mm solid rubber, grey 

  Code 153; Steering wheel 125 solid rubber  

– 1 057 152 1 CHASSIS ASSY CODE 153 

6.2 206 248 106 2 Wheel 125x30 hub 36 mm 

  Code 143-900; Steering wheel 6x1¼" - 
puncture proof tyres  

– 1 033 849 1 Running gear,D=150,6x1 1/4", code 143-900 

6 206 247 300 2 Wheel 6 x 1 1/4", nabe 36 mm flexible insert 

Sub Unit: Driving wheel for pressure brake  

Item  Article-No: Pc Description  

6.5 206 227 710 2 Floating axle with copunternut 

  Wheel size 20"  

6.3 1 043 771 2 DRIVE WHEEL 20 x 1" CODE 477-651-493 

   ->Air-tyre high-pressure 1", stainless steel handrim 

6.3 1 050 899 2 DRIVE WHEEL 20 x 1 3/8" 8 BAR CODE 66-494-496 

   ->Air-tyre high-pressure 1", aluminium handrim  

6.3 1 043 772 2 DRIVE WHEEL 20 x 1" CODE 477-651-501 

   ->Air-tyre high-pressure 1", stainless steel handrim 

  Wheel size 22"  

6.3 1 040 692 2 Drive wheel complete 22x1" code 474-486-494 

   ->Air-tyre high-pressure 1", aluminium handrim  

6.3 1 043 775 2 SPOKE WHEEL CPL.. 1.820 

   ->Air-tyre high-pressure 1", stainless steel handrim 

  Wheel size 24"  

6.3 5 006 381 2 Drive wheel 24"" x 1"" Code 61-493-496-651-895 

   ->Air-tyre high-pressure 1", stainless steel handrim 

6.3 5 006 382 2 Drive wheel 24"" x 1"" Code 61-494-496-651-895 

   ->Air-tyre high-pressure 1", aluminium handrim  

6.3 5 006 383 2 Drive wheel 24"" x 1"" Code 61-493-496-651-752-
895 

   ->Air-tyre high-pressure 1", stainless steel handrim 

6.3 5 006 384 2 Drive wheel 24"" x 1"" Code 61-494-496-651-752-
895 

   ->Air-tyre high-pressure 1", aluminium handrim  



Page 11 

Mex-x / b  
Component unit: Chassis  

Sub Unit: Driving wheel for drum brake  

Item  Article-No: Pc Description  

  Wheel size 22"  

6.3 1 066 146 2 Drive wheel cpl 22X1"" Code 67-494-496-692-706-
895 

   ->Wheel size 22x1" – high pressure tyre – 
aluminium handrim  

  Wheel size 24"  

6.3 1 066 147 2 Drive wheel cpl 24X1"" Code 61-494-496-692-706-
895 

   ->(Wheel size 24x1" high pressure tyre, aluminium 
handrim)  

Sub Unit: Tyres drive wheel  

Item  Article-No: Pc Description  

  Wheel size 20"  

  Code 496; High pressure - tyres 8 bar grey  

– 1 057 214 1 SET TYRES HIGH-PRESSURE 8 BAR CODE 66-496-
895 

– 206 118 802 2 Blanket casing, 20 x 1", grey Code 25-451 

– 206 113 400 2 Hose/inner tube, 20 x 1" 

– 206 122 200 2 Rim band, 20"/22" 

  Wheel size 22"  

– 1 057 215 1 SET TYRES HIGH-PRESSURE 8 BAR CODE 67-496-
895 

– 206 118 702 2 Blanket/casing, 22 x 1", grey Code 25-489 

– 206 113 200 2 Hose/inner tube, 22 x 1" 

– 206 122 200 2 Rim band, 20"/22" 

  Wheel size 24"  

– 1 028 666 1 Set tyres high-pressure 8 BAR Code 61-496-895 

– 206 117 102 2 Blanket / casing, 24 x 1" grey 

– 206 111 400 2 Hose / inner tube, 24 x 1" 

– 206 122 300 2 Rim band 24" 

  Code 897; Marathon Plus Evolution tyres  

– 206 121 706 2 MARATHON PLUS EVOLUTION tyre 24X1"" 25-540 
black 



Page 12  

 
 

Mex-x / b 
Component unit: Chassis

Sub Unit: Handrims - Handrim covers  

Item  Article-No: Pc Description  

a 5 006 549 8 Screw set for handrims (washer dep. on bracket 
thic.) 

b 207 805 100 8 Square head nut DIN 557 M5 

  Handrims - Handrim covers  

  Code 492; Maxgrepp - Ergo  

6 205 661 400 2 Handrim 22"" Maxgrepp ergo 4 brackets 

6 205 661 500 2 Handrim 24"" Maxgrepp ergo 4 brackets 

  Code 493; Handrim stainless steel  

6 205 546 500 2 Handrim 20", assembled 

6 205 546 800 2 Handrim 22", assembled 

6 205 546 600 2 Handrim 24" stainless steel 

  Code 494; Handrim aluminium  

6 1 056 341 2 HANDRIM 20" ALUMINIUM 

6 8 100 833 2 Handrim 22" aluminium code 494 

6 8 442 962 2 Handrim 24" aluminium 

  Code 501; Handrim stainless steel with large 
diameter  

6 205 637 100 2 Handrim 20", Code 66-501 

6 205 637 200 2 Handrim 22", Code 67-501 

Sub Unit: Handrims - Handrim covers  

Item  Article-No:  Pc  Description  

   Code 61-166; Handrim coating silicon, 
smooth, black  

– 1 022 291 1 HANDRIM COATED 24" BLACK PAIR CODE 61-166 

– 205 144 506 2 Handrim coating 24" black code 61-166 

   Code 66-166; Handrim cover 
silic.,black,smooth  

– 1 024 813 1 HANDRIM COVER 20" BLACK SMOOTH SILICONE 
SMOOTH C66-166 1 PAIR 

– 205 144 306 2 Handrim coating silicon 20" smooth black, Code 66-
166 

   Code 66-167; Handrim cover 
silic.,black,grooved  

– 1 024 814 1 Handrim coating 22", black (pair), Code 67-166 

– 205 144 406 2 Handrim coating 22" black code 67-166 

   Code 61-168; Tetraplegic-silicon handrim 24" 

– 205 641 000 2 Handrim 24"tetraplegic silicone for code 168 

   



Page 13 

Mex-x / b  
Component unit: Chassis  

Sub Unit: Hand and spoke guard (incl. fixing material)  

Item  Article-No: Pc Description  

– 205 595 300 8 Stud screw, M6 black 

– 205 595 400 8 Bore part, M6 black 

– 205 072 200 8 Shim, 24 x 8 

  Code 61-489; Hand- and spoke guard 
transparent  

– 1 024 100 1 Hand and spoke guard 24" transparent 

– 1 024 101 2 Hand and spoke guard 24"" Code 61-489 
transparent cpl. 

  Code 61-573; Wheel size 24" – Hand- and 
spoke guard Young and Funky  

– 1 056 343 1 HAND AND SPOKE GUARD 24" CODE 61-573 
(YOUNG FREAKY) 

– 1 063 039 2 "Hand and spoke guard 24""" Code 61-474-573 
Young Funky 4H 

  Code 67-573; Wheel size 22" – Hand- and 
spoke guard Young and Funky  

– 1 056 344 1 HAND AND SPOKE GUARD 22" CODE 67-573 
(YOUNG FREAKY) 

– 1 063 038 2 Spoke guard 22"" Code 474-573 (YOUNG FUNKY) 

  Code 67-489; Hand- and spoke guard 
transparent  

– 1 024 104 1 Hand and spoke protection 22" transparent, cpl., 
Code 67-489 

– 1 024 105 2 Hand and spoke guard 22"" Code 67-489 
transparent cpl. 

– 206 155 600 1 Blueprince special designs 

Sub Unit: Code 651; detachable wheels (quick-release axle)  

Item  Article-No: Pc Description  

6.3 207 330 700 2 Washer B17 DIN125 

  Code 651; detachable wheels (quick-release 
axle)  

6.1 206 227 710 2 Floating axle with copunternut 

6.2 206 227 720 2 Adapter with hexagon nut 

6.4 0 0 view page drive wheel for pressure/drum brake 

  Code 651-706; Axle with drum brake  

– 206 226 530 2 Floating axle 

– 206 227 500 2 Adapter with hexagon nut 

– 205 592 100 2 Locking washer, M 16 



Page 14  

 
 

Mex-x / b 
Component unit: Chassis

Sub Unit: Code 478; Wheel camber 3°  

Item  Article-No: Pc Description  

6 1 064 739 2 Wheel adapter cpl. 3 degrees 

6.1 1 064 160 1 Bracket 

6.2 1 059 868 2 Wheel adapter 3 degrees 

6.3 1 044 535 2 Adapter 

6.4 1 044 122 2 Distance bush 

a 207 320 100 4 Locknut,DIN 980/8,M6, A3T 

b 207 330 200 4 Washer,DIN 125-B6,4 St. A3T 

Sub Unit: Code 454; Wheel camber 6°  

Item  Article-No: Pc Description  

  Attention! Wheel camber 6° only possible in 
combination with drum brakes.  

6 1 064 740 2 Wheel adapter cpl. 6 degrees 

6.1 1 064 160 2 Bracket 

6.2 1 059 867 2 Wheel adapter 6 degrees 

6.3 1 044 535 2 Adapter 

6.4 207 330 700 2 Washer B17 DIN125 

6.5 1 044 122 2 Distance bush 

a 207 320 100 4 Locknut,DIN 980/8,M6, A3T 

b 207 330 200 4 Washer,DIN 125-B6,4 St. A3T 



Page 15 

Mex-x / b  
Component unit: Chassis  

Sub Unit: Code 448; Wheel camber 8°  

Item  Article-No: Pc Description  

6 1 064 741 2 Wheel adapter cpl. 8 degrees 

6.1 1 064 160 2 Bracket 

6.2 1 064 727 2 Wheel adapter 8 degrees 

6.3 1 044 535 2 Adapter 

a 207 320 100 4 Locknut,DIN 980/8,M6, A3T 

b 207 330 200 4 Washer,DIN 125-B6,4 St. A3T 

Sub Unit: Code 706; Drum brakes for detachable wheels, 2 levers 
for attendant  

Item  Article-No: Pc Description  

– 1 064 983 1 Drum brake asmb kit Code 706 (note wheels 
separately !!!) 

6.1 1 064 981 2 Tin plate (centring tin f drum brake) 

6.2 1 064 982 2 Support bit (centring of drum brake) 

6.3 1 066 151 1 Brake shield right asmb. 

6.3a 1 066 152 1 Brake shield left asmb. 

6.3.1 205 901 800 2 Brake blocks with tension spring 

6.4 8 401 828 2 Operating lever with detent pawl 

6.5 1 064 831 2 Push handle 

6.6 1 061 553 2 Handgrip for tube D=22 mm L=108 mm - one side 
open 

– 206 662 300 2 Bowden cable, complete 

a 207 355 400 4 Countersunk head screw DIN 7991 M8x20-8.8 A3T 
VC3 coated 



Page 16  

 
 

Mex-x / b 
Component unit: Chassis

Sub Unit: Code 878; Wheelbase extension 7cm  

Item  Article-No: Pc Description  

– 1 065 307 1 Wheelbase extension asmb. 1 pair - Code 305/706-
878 7cm 

6.1 1 064 119 4 Screw bolt (for Code 706-878) 

   ->(with Code 706)  

6.2 1 065 306 2 Wheel base extension 

6.3 1 044 535 2 Adapter 

6.4 1 059 868 2 Wheel adapter 3 degrees 

6.5 1 065 305 2 Brake tin (for Code 305-878) 

   ->(with code 305)  

a 207 302 800 4 Cheese head screw M6x45 DIN912 

b 207 330 200 4 Washer,DIN 125-B6,4 St. A3T 

c 207 320 100 4 Locknut,DIN 980/8,M6, A3T 

d 207 301 600 4 Cheese head screw DIN 912/8.8 M5x40 

e 207 330 100 8 Washer DIN 125-B5,3 St A3T 

f 207 322 000 4 Locknut,DIN 980/8,M5 

g 207 303 300 2 Cheese head screw DIN 912 M5x16 

h 207 120 800 2 Cheese head screw DIN 912 M 5x25-8.8 

– 205 012 700 4 Cap PL-AK 12773 

       



Page 17 

Mex-x / b  
Component unit: Back support  

Sub Unit: Code 29; Back support reclining adjustable  

Item  Article-No: Pc Description  

7.1 1 051 502 2 Handle 

   ->Attention! For the hand grip and back tube only 
Min - Epoxy - glue may be used! Item-no. 205 634 
600 only.  

7.3 5 006 261 2 Joint asmb. Code 31 

a 205 597 500 2 Spring stop hexagon nut 

b 207 382 700 2 Filister head screw M 5 x 25 ISO 7380 10.9 A3T hex 
socket. 

c 207 122 300 2 Cheese head screw DIN 912 M6x12 -8.8 

– 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

  Code 424; Back support height 24cm  

– 1 064 680 1 Back tubes asmb. - 1 pair Code 29-424-621 

7.2 1 064 167 2 Backrest tube 

  Code 426; Back support height 26cm  

– 1 064 681 1 Back tubes asmb. - 1 pair Code 29-426-621 

7.2 1 064 168 2 Backrest tube 

  Code 428; Back support height 28cm  

– 1 064 682 1 Back tubes asmb. - 1 pair Code 29-428-621 

7.2 1 064 169 2 Backrest tube 

  Code 625; Back support height 30cm  

– 1 064 683 1 Back tubes asmb. - 1 pair Code 29-625-621 

7.2 1 064 170 2 Backrest tube 

Sub Unit: Code 29; Back support reclining adjustable  

Item  Article-No:  Pc  Description  

   Code 432; Back support height 32cm  

– 1 064 684 1 Back tubes asmb. - 1 pair Code 29-432-621 

7.2 1 064 171 2 Backrest tube 

   Code 434; Back support height 34cm  

– 1 064 685 1 Back tubes asmb. - 1 pair Code 29-434-621 

7.2 1 064 172 2 Backrest tube 

   Code 436; Backrest height 36cm  

– 1 064 686 1 Back tubes asmb. - 1 pair Code 29-436-621 

7.2 1 064 173 2 Backrest tube 

   Code 438; Back support height 38cm  

– 1 064 687 1 Back tubes asmb. - 1 pair Code 29-438-621 

7.2 1 064 174 2 Backrest tube 

   Code 632; Backrest height 40cm  

– 1 064 688 1 Back tubes asmb. - 1 pair Code 29-632-621 

7.2 1 064 175 2 Backrest tube 

   



Page 18  

 
 

Mex-x / b 
Component unit: Back support

Sub Unit: Code 29-502; Back support reclining adjustable – back 
support with height adj. push handles  

Item  Article-No: Pc Description  

7.1 1 051 502 2 Handle 

   ->Attention! For the hand grip and back tube 
only Min - Epoxy - glue may be used! Item-no. 
205 634 600 only.  

7.2 1 064 237 2 Pushing handle (tube arch) 

7.3 1 062 953 2 Bearing shell 

7.4 1 053 155 2 Clamping lever 

7.5 1 054 641 2 Screw bearing 

7.6 1 040 688 2 Snap spring 

7.7 5 006 261 2 Joint asmb. Code 31 

7.10 1 064 766 1 Pushing handle attachm. left 

7.10a 1 064 767 1 Pushing handle attachm. right 

a 207 192 700 2 Cheese head screw, DIN 912 

b 205 507 200 2 Sleeve nut, No. 3350042 

c 205 597 500 4 Spring stop hexagon nut 

d 207 382 700 2 Filister head screw M 5 x 25 ISO 7380 10.9 A3T 
hex socket. 

e 207 381 300 2 Filister head screw, M6 x 16 DIN 7380 

f 207 330 100 2 Washer DIN 125-B5,3 St A3T 

g 207 122 300 2 Cheese head screw DIN 912 M6x12 -8.8 

– 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

Sub Unit: Code 29-502; Back support reclining adjustable – back 
support with height adj. push handles  

Item  Article-No:  Pc  Description  

   Code 424; Back support height 24cm  

– 1 064 707 1 Back tubes, height and angle adjustable Code 
29-424-502 

7.9 1 068 557 2 Backrest tube for Code 424-502 w push handle 
attachment 

   Code 426; Back support height 26cm  

– 1 064 708 1 Back tubes, height and angle adjustable Code 
29-426-502 

7.9 1 068 558 2 Backrest tube for Code 426-502 w push handle 
attachment 

   Code 428; Back support height 28cm  

– 1 064 709 1 Back tubes, height and angle adjustable Code 
29-428-502 

7.9 1 068 559 2 Backrest tube for Code 428-502 w push handle 
attachment 

   Code 625; Back support height 30cm  

– 1 064 710 1 Back tubes, height and angle adjustable Code 
29-625-502 

7.9 1 068 800 2 Backrest tube for Code 625-502 w push handle 
attachment 

   Code 432; Back support height 32cm  

– 1 064 711 1 Back tubes, height and angle adjustable Code 
29-432-502 

7.9 1 068 801 2 Backrest tube for Code 432-502 w push handle 
attachment 

   Code 434; Back support height 34cm  

– 1 064 712 1 Back tubes, height and angle adjustable Code 
29-434-502 

7.9 1 068 802 2 Backrest tube for Code 434-502 w push handle 
attachment 

Sub Unit: Code 29-502; Back support reclining adjustable – back 
support with height adj. push handles  

Item  Article-No: Pc Description  

  Code 436; Backrest height 36cm  

– 1 064 713 1 Back tubes, height and angle adjustable Code 
29-436-502 

7.9 1 068 803 2 Backrest tube for Code 436-502 w push handle 
attachment 

  Code 438; Back support height 38cm  

– 1 064 714 1 Back tubes, height and angle adjustable Code 
29-438-502 

7.9 1 068 804 2 Backrest tube for Code 438-502 w push handle 
attachment 

  Code 632; Backrest height 40cm  

– 1 064 715 1 Back tubes, height and angle adjustable Code 
29-632-502 

7.9 1 068 805 2 Backrest tube for Code 632-502 w push handle 
attachment 



Page 19 

Mex-x / b  
Component unit: Back support  

Sub Unit: Code 138; Stabiliser rod for back support  

Item  Article-No:  Pc  Description  

24.1 1 066 126 1 Connecting tube SW 24-32 

24.1 1 066 127 1 Connecting tube SW 32-40 

   ->Attention! For seat width 32-40cm  

24.4 1 058 140 2 Ball bolt 

24.5 1 065 290 1 Pushing handle attachment cpl. left for Code 502-
913 

24.5a 1 065 291 1 Pushing handle attachment cpl. right for Code 502-
913 

24.6 1 058 143 2 Insert tube cpl. 

a 207 304 800 2 Cheese head screw, M5 x 8 8.8 A3T, DIN 912 

Sub Unit: Code 138; Stabiliser rod for back support  

Item  Article-No: Pc Description  

  Code 124; Seat width 24cm  

24 1 066 128 1 Stabiliser rod Code 124-138 

  Code 126; Seat width 26cm  

24 1 066 129 1 Stabiliser rod Code 126-138 

  Code 28; Seat width 28cm  

24 1 066 130 1 Stabiliser rod Code 28-138 

  Code 30; Seat width 30cm  

24 1 066 131 1 Stabiliser rod Code 30-138 

  Code 32; Seat width 32cm  

24 1 066 132 1 Stabiliser rod Code 32-138 

  Code 34; Seat width 34cm  

24 1 066 133 1 Stabiliser rod Code 34-138 

  Code 36; Seat width 36cm  

24 1 066 134 1 Stabiliser rod Code 36-138 

  Code 38; Seat width 38cm  

24 1 066 135 1 Stabiliser rod Code 38-138 

  Code 40; Seat width 40cm  

24 1 066 136 1 Stabiliser rod Code 40-138 



Page 20  

 
 

Mex-x / b 
Component unit: Back support

Sub Unit: Code 502; Height adjustable push handles  

Item  Article-No: Pc Description  

7.1 1 051 502 2 Handle 

   ->Attention! For the hand grip and back tube only 
Min - Epoxy - glue may be used! Item-no. 205 634 
600 only.  

7.2 1 064 237 2 Pushing handle (tube arch) 

7.3 1 062 953 2 Bearing shell 

7.4 1 053 155 2 Clamping lever 

7.5 1 054 641 2 Screw bearing 

7.6 1 040 688 2 Snap spring 

7.7 1 064 176 2 Back insert tube 

7.9 1 064 766 1 Pushing handle attachm. left 

7.9a 1 064 767 1 Pushing handle attachm. right 

a 207 192 700 2 Cheese head screw, DIN 912 

b 207 381 300 2 Filister head screw, M6 x 16 DIN 7380 

c 205 597 500 4 Spring stop hexagon nut 

d 207 382 700 2 Filister head screw M 5 x 25 ISO 7380 10.9 A3T hex 
socket. 

e 205 507 200 2 Sleeve nut, No. 3350042 

f 207 330 100 2 Washer DIN 125-B5,3 St A3T 

– 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

Sub Unit: Code 502; Height adjustable push handles  

Item  Article-No:  Pc  Description  

   Code 424; Back support height 24cm  

– 1 064 698 1 Back tubes w pushing handles height adjustable 
Code 424-502 

7.8 1 068 557 2 Backrest tube for Code 424-502 w push handle 
attachment 

   Code 426; Back support height 26cm  

– 1 064 699 1 Back tubes w pushing handles height adjustable 
Code 426-502 

7.8 1 068 558 2 Backrest tube for Code 426-502 w push handle 
attachment 

   Code 428; Back support height 28cm  

– 1 064 700 1 Back tubes w pushing handles height adjustable 
Code 428-502 

7.8 1 068 559 2 Backrest tube for Code 428-502 w push handle 
attachment 

   Code 625; Back support height 30cm  

– 1 064 701 1 Back tubes w pushing handles height adjustable 
Code 625-502 

7.8 1 068 800 2 Backrest tube for Code 625-502 w push handle 
attachment 

   Code 432; Back support height 32cm  

– 1 064 702 1 Back tubes w pushing handles height adjustable 
Code 432-502 

7.8 1 068 801 2 Backrest tube for Code 432-502 w push handle 
attachment 

   Code 434; Back support height 34cm  

– 1 064 703 1 Back tubes w pushing handles height adjustable 
Code 434-502 

7.8 1 068 802 2 Backrest tube for Code 434-502 w push handle 
attachment 

Sub Unit: Code 502; Height adjustable push handles  

Item  Article-No: Pc Description  

  Code 436; Backrest height 36cm  

– 1 064 704 1 Back tubes w pushing handles height adjustable 
Code 436-502 

7.8 1 068 803 2 Backrest tube for Code 436-502 w push handle 
attachment 

  Code 438; Back support height 38cm  

– 1 064 705 1 Back tubes w pushing handles height adjustable 
Code 438-502 

7.8 1 068 804 2 Backrest tube for Code 438-502 w push handle 
attachment 

  Code 632; Backrest height 40cm  

– 1 064 706 1 Back tubes w pushing handles height adjustable 
Code 632-502 

7.8 1 068 805 2 Backrest tube for Code 632-502 w push handle 
attachment 



Page 21 

Mex-x / b  
Component unit: Back support  

Sub Unit: Code 621; Back support without lumbar bend  

Item  Article-No: Pc Description  

7.1 1 051 502 2 Handle 

   ->Attention! For the hand grip and back tube only 
Min - Epoxy - glue may be used! Item-no. 205 634 
600 only.  

7.3 1 064 176 2 Back insert tube 

a 205 597 500 2 Spring stop hexagon nut 

b 207 382 700 2 Filister head screw M 5 x 25 ISO 7380 10.9 A3T hex 
socket. 

– 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

  Code 424; Back support height 24cm  

7 1 064 177 1 Back tubes asmb. - 1 pair Code 424-621 

7.2 1 064 167 2 Backrest tube 

  Code 426; Back support height 26cm  

7 1 064 178 1 Back tubes asmb. - 1 pair Code 426-621 

7.2 1 064 168 2 Backrest tube 

  Code 428; Back support height 28cm  

7 1 064 179 1 Back tubes asmb. - 1 pair Code 428-621 

7.2 1 064 169 2 Backrest tube 

  Code 625; Back support height 30cm  

7 1 064 180 1 Back tubes asmb. - 1 pair Code 625-621 

7.2 1 064 170 2 Backrest tube 

  Code 432; Back support height 32cm  

7 1 064 181 1 Back tubes asmb. - 1 pair Code 432-621 

7.2 1 064 171 2 Backrest tube 

Sub Unit: Code 621; Back support without lumbar bend  

Item  Article-No:  Pc  Description  

   Code 434; Back support height 34cm  

7 1 064 182 1 Back tubes asmb. - 1 pair Code 434-621 

7.2 1 064 172 2 Backrest tube 

   Code 436; Backrest height 36cm  

7 1 064 183 1 Back tubes asmb. - 1 pair Code 436-621 

7.2 1 064 173 2 Backrest tube 

   Code 438; Back support height 38cm  

7 1 064 184 1 Back tubes asmb. - 1 pair Code 438-621 

7.2 1 064 174 2 Backrest tube 

   Code 632; Backrest height 40cm  

7 1 064 185 1 Back tubes asmb. - 1 pair Code 632-621 

7.2 1 064 175 2 Backrest tube 
   



Page 22  

 
 

Mex-x / b 
Component unit: Back support

Sub Unit: Code 4279; Back cover - standard  

Item  Article-No: Pc Description  

  Attention! The items listed are "colour 
neutral"! When ordering coloured items 
observe the cover colour-index in the 
attachment.  

a 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

7 1 065 440 1 Standard back support 

  Code 424/426; Backrest height - adjustable 
24/26cm  

– 1 065 441 1 Standard back support 

  Code 428/625; Backrest height - adjustable 
28/30cm  

– 1 065 442 1 Standard back support 

  Code 432/434; Backrest height - adjustable 
32/34cm  

– 1 065 443 1 Standard back support 

  Code 436/438; Backrest height - adjustable 
36/38cm  

– 1 065 444 1 Standard back support 

  Code 635; Backrest height 40cm  

– 1 065 445 1 Standard back support 

Sub Unit: Adjustable back support  

Item  Article-No: Pc Description  

  Attention! The items listed are "colour 
neutral"! When ordering coloured items 
observe the cover colour-index in the 
attachment.  

7.2 1 064 728 1 Back cushion with lip (only outer lip strap!) 

a 207 317 500 2 Filister head tapping screw, DIN 7981, B 4,8x22 

  Code 424/426; Backrest height - adjustable 
24/26cm  

7 1 064 734 1 Backrest, cpl. - adjustable 

7.1 1 064 729 1 Back strap (only inner strap!) 

  Code 425/625; Backrest height - adjustable 
28/30cm  

7 1 064 735 1 Backrest, cpl. - adjustable 

7.1 1 064 730 1 Back strap (only inner strap!) 

  Code 432/434; Backrest height - adjustable 
32/34cm  

7 1 064 736 1 Backrest, cpl. - adjustable 

7.1 1 064 731 1 Back strap (only inner strap!) 

  Code 436/438; Backrest height - adjustable 
36/38cm  

7 1 064 737 1 Backrest, cpl. - adjustable 

7.1 1 064 732 1 Back strap (only inner strap!) 

  Code 632; Backrest height 40cm  

7 1 064 738 1 Backrest, cpl. - adjustable 

7.1 1 064 733 1 Back strap (only inner strap!) 



Page 23 

Mex-x / b  
Component unit: Seat  

Sub Unit: Code 352; Frame length medium (D)  

Item  Article-No: Pc Description  

  Attention! The items listed are "colour 
neutral"! When ordering coloured items 
observe the cover colour-index in the 
attachment.  

a 207 381 600 2 Filister head screw 

b 207 317 500 8 Filister head tapping screw, DIN 7981, B 4,8x22 

8.1 1 064 726 1 Seat belt 

– 1 064 717 2 Reinforcement rail universal 

   ->(shorten to seat depth during assembly)  

  Code 524; Seat depth 24cm  

8 1 064 718 1 Seat belt 

  Code 526; Seat depth 26cm  

8 1 064 719 1 Seat belt 

8.2 1 064 076 2 Seat tube adapter Code 352-526 / 353-390 

  Code 528; Seat depth 28cm  

8 1 064 720 1 Seat belt 

8.2 1 064 077 2 Seat tube adapter Code 352-528 // 353-528/392 

  Code 605; Seat depth 30cm  

8 1 064 721 1 Seat belt 

8.2 1 064 078 2 Seat tube adapter Code 352-390 / 353-394 

  Code 392; seatbelt depth 32cm  

8 1 064 722 1 Seat belt 

8.2 1 064 079 2 Seat tube adapter Code 352-392 / 353-366 

  Code 394; seatbelt depth 34cm  

8 1 064 723 1 Seat belt 

8.2 1 064 080 2 Seat tube adapter Code 352-394 / 353-368 

Sub Unit: Code 353; Frame length long (E)  

Item  Article-No: Pc Description  

  Attention! The items listed are "colour 
neutral"! When ordering coloured items 
observe the cover colour-index in the 
attachment.  

a 207 381 600 2 Filister head screw 

b 207 317 500 8 Filister head tapping screw, DIN 7981, B 4,8x22 

8.1 1 064 726 1 Seat belt 

– 1 064 717 2 Reinforcement rail universal 

   ->(shorten to seat depth during assembly)  

  Code 528; Seat depth 28cm  

8 1 064 720 1 Seat belt 

8.2 1 064 077 2 Seat tube adapter Code 352-528 // 353-528/392 

  Code 605; Seat depth 30cm  

8 1 064 721 1 Seat belt 

8.2 1 064 076 2 Seat tube adapter Code 352-526 / 353-390 

  Code 392; seatbelt depth 32cm  

8 1 064 722 1 Seat belt 

8.2 1 064 077 2 Seat tube adapter Code 352-528 // 353-528/392 

  Code 394; seatbelt depth 34cm  

8 1 064 723 1 Seat belt 

8.2 1 064 078 2 Seat tube adapter Code 352-390 / 353-394 



Page 24  

 
 

Mex-x / b 
Component unit: Seat

Sub Unit: Code 353; Frame length long (E)  

Item  Article-No: Pc Description  

  Code 366; seatbelt depth 36cm  

8 1 064 724 1 Seat belt 

8.2 1 064 079 2 Seat tube adapter Code 352-392 / 353-366 

  Code 368; seatbelt depth 38cm  

8 1 064 725 1 Seat belt 

8.2 1 064 080 2 Seat tube adapter Code 352-394 / 353-368 

       



Page 25 

Mex-x / b  
Component unit: Arm support  

Sub Unit: Code 24; Side yoke fold-away  

Item  Article-No:  Pc  Description  

– 1 064 992 1 Arm supports cpl. Code 24 - 1 pair 

9 1 064 991 2 Arm sup. right asmb -1pc C 106 (Right / Left 
application) 

9.1 1 064 985 2 Rail (height adjustment) 

9.2 1 028 858 2 Leg positioner padding, compl. 

9.3 205 203 506 4 Joint washer PA 6 

9.4 1 064 989 2 Support tube 

9.5 1 064 988 2 Joint 

9.6 1 064 987 2 Stopper bolt 

9.7 1 064 986 2 Tin 

9.8 1 064 990 2 Distancer sleeve 

a 207 320 100 6 Locknut,DIN 980/8,M6, A3T 

b 207 330 200 2 Washer,DIN 125-B6,4 St. A3T 

c 207 380 300 4 Filister head screw, DIN 7380 M 6x40-10.9 

d 205 047 400 2 Round plug 22, 22x1,5 SFL 

e 207 192 700 4 Cheese head screw, DIN 912 

f 207 381 700 2 FILLISTER HEAD SCREW M 5X20 ISO7380 10.9 A3T 
W.HEXAGON SOC 

g 207 302 100 2 Cheese head screw, DIN 912 M 6x35-8.8 

h 207 355 500 2 Countersunk head screw DIN 7991 M6x25 8.8 A3T 
black 

k 207 633 700 2 countersunk screw with hexagon M 6 X 50 mm 8.8 
A3T 

m 207 877 200 2 Washer DIN 9021 B 6.4 PA 6.6 

n 207 320 000 2 Locking cap nut DIN 986 M6-8 A3T 

   



Page 26  

 
 

Mex-x / b 
Component unit: Arm support

Sub Unit: Code 100; Clothes guard for active wheelchair  

Item  Article-No: Pc Description  

– 1 064 225 1 Side elements - 1 pair Code 100 

9 1 064 165 1 Arm support left asmb Code 100 

9a 1 064 166 1 Arm support right asmb Code 100 

9.1 1 059 876 2 Side element clamping device 

9.2 1 064 162 1 Arm support right 

9.2a 1 064 161 1 Arm support left 

9.3 1 064 163 1 Carbon insert left 

9.3a 1 064 164 1 Carbon insert right 

a 207 355 300 4 Countersunk head screw DIN7991 M 5x12-8.8 

b 207 322 000 4 Locknut,DIN 980/8,M5 

Sub Unit: Code 98-100; Arm support w wheel cover wide - clothes 
guard for active wheelchair  

Item  Article-No: Pc Description  

– 1 065 912 1 Arm supports Code 98-100 1 pair - broadened 

9 1 065 910 1 Arm support left asmb Code 98-100 broadened 

9a 1 065 911 1 Arm support right asmb Code 98-100 broadened 

9.1 1 059 876 2 Side element clamping device 

9.2 1 065 909 1 Arm support right 

9.2a 1 065 908 1 Arm support left 

9.3 1 064 163 1 Carbon insert left 

9.3a 1 064 164 1 Carbon insert right 

a 207 355 300 4 Countersunk head screw DIN7991 M 5x12-8.8 

b 207 322 000 4 Locknut,DIN 980/8,M5 



Page 27 

Mex-x / b  
Component unit: Leg supports  

Sub Unit: Code 54; Footboard continuous  

Item  Article-No:  Pc  Description  

10.1 1 062 657 2 Leg support receptacle 

10.2 1 063 208 2 Fender 

10.3 1 064 187 2 Clamping piece 

10.4 1 061 481 1 Footboard joint 

10.5 1 062 675 1 Thread core 

10.6 1 064 188 1 Footboard brace 

10.8 1 061 482 1 Footboard clasp 

10.9 1 056 621 2 ANTI-SLIP COATING 

   ->Attention! Only for seat width 18 - 28 cm  

10.9 1 064 239 2 Anti-slip coating L=172mm W=35mm 

   ->Attention! Only for seat width 30 - 34 cm  

10.9 1 064 716 2 Anti-slip coating L=202mm W=35mm 

   ->Attention! Only for seat width 36 - 40 cm  

a 207 381 700 8 FILLISTER HEAD SCREW M 5X20 ISO7380 10.9 A3T 
W.HEXAGON SOC 

b 207 123 000 2 Cheese head screw,DIN 912 M5x20 8.8 A3K VC3 
coated 

c 207 330 100 2 Washer DIN 125-B5,3 St A3T 

d 207 322 000 14 Locknut,DIN 980/8,M5 

e 207 381 300 1 Filister head screw, M6 x 16 DIN 7380 

f 205 027 100 1 Plastic slide GL 18 black 

g 207 320 100 1 Locknut,DIN 980/8,M6, A3T 

h 207 632 800 2 Countersunk head screw,M5x10 DIN7991 

k 207 355 300 4 Countersunk head screw DIN7991 M 5x12-8.8 

   Code 124; Seat width 24cm  

10 1 064 218 1 Leg support asmb Code 54-124 

10.7 1 064 205 1 Foot board (tin for Code 54 SW 24) 

Sub Unit: Code 54; Footboard continuous  

Item  Article-No: Pc Description  

  Code 126; Seat width 26cm  

10 1 064 215 1 Leg support asmb Code 54-126 

10.7 1 064 206 1 Foot board (tin for Code 54 SW 26) 

  Code 28; Seat width 28cm  

10 1 064 216 1 Leg support asmb Code 54-28 

10.7 1 064 207 1 Foot board (tin for Code 54 SW 28) 

  Code 30; Seat width 30cm  

10 1 064 217 1 Leg support asmb Code 54-30 

10.7 1 064 208 1 Foot board (tin for Code 54 SW 30) 

  Code 32; Seat width 32cm  

10 1 064 214 1 Leg support asmb Code 54-32 

10.7 1 064 209 1 Foot board (tin for Code 54 SW 32) 

  Code 34; Seat width 34cm  

10 1 064 219 1 Leg support asmb Code 54-34 

10.7 1 064 210 1 Foot board (tin for Code 54 SW 34) 

  Code 36; Seat width 36cm  

10 1 064 220 1 Leg support asmb Code 54-36 

10.7 1 064 211 1 Foot board (tin for Code 54 SW 36) 

  Code 38; Seat width 38cm  

10 1 064 221 1 Leg support asmb Code 54-38 

10.7 1 064 212 1 Foot board (tin for Code 54 SW 38) 

  Code 40; Seat width 40cm  

10 1 064 222 1 Leg support asmb Code 54-40 

10.7 1 064 213 1 Foot board (tin for Code 54 SW 40) 



Page 28  

 
 

Mex-x / b 
Component unit: Leg supports

Sub Unit: Code 313; Sports leg support with deep footplate and 
rubber overlay  

Item  Article-No:  Pc  Description  

10.1 1 062 657 2 Leg support receptacle 

10.2 1 063 208 2 Fender 

10.3 1 064 187 2 Clamping piece 

10.4 1 061 481 1 Footboard joint 

10.5 1 062 675 1 Thread core 

10.6 1 064 188 1 Footboard brace 

10.8 1 061 482 1 Footboard clasp 

10.9 1 064 749 2 Lining 

10.10 1 056 621 2 ANTI-SLIP COATING 

   ->Attention! Only for seat width 18 - 28 cm  

10.10 1 064 239 2 Anti-slip coating L=172mm W=35mm 

   ->Attention! Only for seat width 30 - 34 cm  

10.10 1 064 716 2 Anti-slip coating L=202mm W=35mm 

   ->Attention! Only for seat width 36 - 40 cm  

a 207 381 700 8 FILLISTER HEAD SCREW M 5X20 ISO7380 10.9 
A3T W.HEXAGON SOC 

b 207 123 000 2 Cheese head screw,DIN 912 M5x20 8.8 A3K VC3 
coated 

c 207 330 100 2 Washer DIN 125-B5,3 St A3T 

d 207 322 000 14 Locknut,DIN 980/8,M5 

e 207 381 300 1 Filister head screw, M6 x 16 DIN 7380 

f 205 027 100 1 Plastic slide GL 18 black 

g 207 320 100 1 Locknut,DIN 980/8,M6, A3T 

h 207 632 800 2 Countersunk head screw,M5x10 DIN7991 

k 207 355 300 4 Countersunk head screw DIN7991 M 5x12-8.8 

Sub Unit: Code 313; Sports leg support with deep footplate and 
rubber overlay  

Item  Article-No: Pc Description  

  Code 124; Seat width 24cm  

10 1 064 969 1 Leg support asmb Code 313-124 

10.7 1 064 960 1 Foot board (tin for Code 313 SW 24) 

  Code 126; Seat width 26cm  

10 1 064 970 1 Leg support asmb Code 313-126 

10.7 1 064 961 1 Foot board (tin for Code 313 SW 26) 

  Code 28; Seat width 28cm  

10 1 064 971 1 Leg support asmb Code 313-28 

10.7 1 064 962 1 Foot board (tin for Code 313 SW 28) 

  Code 30; Seat width 30cm  

10 1 064 972 1 Leg support asmb Code 313-30 

10.7 1 064 963 1 Foot board (tin for Code 313 SW 30) 

  Code 32; Seat width 32cm  

10 1 064 973 1 Leg support asmb Code 313-32 

10.7 1 064 964 1 Foot board (tin for Code 313 SW 32) 

  Code 34; Seat width 34cm  

10 1 064 974 1 Leg support asmb Code 313-34 

10.7 1 064 965 1 Foot board (tin for Code 313 SW 34) 

  Code 36; Seat width 36cm  

10 1 064 975 1 Leg support asmb Code 313-36 

10.7 1 064 966 1 Foot board (tin for Code 313 SW 36) 



Page 29 

Mex-x / b  
Component unit: Leg supports  

Sub Unit: Code 313; Sports leg support with deep footplate and 
rubber overlay  

Item  Article-No:  Pc  Description  

   Code 38; Seat width 38cm  

10 1 064 976 1 Leg support asmb Code 313-38 

10.7 1 064 967 1 Foot board (tin for Code 313 SW 38) 

   Code 40; Seat width 40cm  

10 1 064 977 1 Leg support asmb Code 313-40 

10.7 1 064 968 1 Foot board (tin for Code 313 SW 40) 

   



Page 30  

 
 

Mex-x / b 
Component unit: Cross braces

Sub Unit: Cross braces  

Item  Article-No:  Pc  Description  

12.1 1 064 077 2 Seat tube adapter Code 352-528 // 353-528/392 

a 207 381 600 4 Filister head screw 

   ->Code 353; Frame length long (E)  

12.3 1 063 212 2 Support crossbrace long 

12.4 1 059 879 2 Cross joint washer 

12.6 1 064 074 4 Crossbrace bearing bushing 

12.7 1 064 073 2 Crossbrace bearing bolt 

b 205 047 400 2 Round plug 22, 22x1,5 SFL 

c 207 192 700 2 Cheese head screw, DIN 912 

d 207 330 100 4 Washer DIN 125-B5,3 St A3T 

e 207 424 300 2 Washer B5,3 PVC-black 

f 207 322 000 2 Locknut,DIN 980/8,M5 

g 1 047 683 1 Filister head screw, M6 x 95 10.9 A3t, special screw 

h 207 330 200 3 Washer,DIN 125-B6,4 St. A3T 

k 207 320 500 1 Hexagon nut 934-M6-5 

m 207 320 000 1 Locking cap nut DIN 986 M6-8 A3T 

n 207 500 100 4 Cheese head screw, DIN 912 M5 x 16 8.8 A3T VC3 
coated 

Sub Unit: Cross braces  

Item  Article-No: Pc Description  

  Code 124; Seat width 24cm  

– 1 064 102 1 Cross brace asmb. SW 24 

12.2 1 064 091 1 Cross brace right SW 24 

12.5 1 064 082 1 Cross brace left SW 24 

  Code 126; Seat width 26cm  

– 1 064 103 1 Cross brace asmb. SW 26 

12.2 1 064 092 1 Cross brace right SW 26 

12.5 1 064 083 1 Cross brace left SW 26 

  Code 28; Seat width 28cm  

– 1 064 104 1 Cross brace asmb. SW 28 

12.2 1 064 093 1 Cross brace right SW 28 

12.5 1 064 084 1 Cross brace left SW 28 

  Code 30; Seat width 30cm  

– 1 064 105 1 Cross brace asmb. SW 30 

12.2 1 064 094 1 Cross brace right SW 30 

12.5 1 064 085 1 Cross brace left SW 30 

  Code 32; Seat width 32cm  

– 1 064 101 1 Cross brace asmb. SW 32 

12.2 1 064 090 1 Cross brace right SW 32 

12.5 1 064 081 1 Cross brace left SW 32 

  Code 34; Seat width 34cm  

– 1 064 106 1 Cross brace asmb. SW 34 

12.2 1 064 095 1 Cross brace right SW 34 

12.5 1 064 086 1 Cross brace left SW 34 



Page 31 

Mex-x / b  
Component unit: Cross braces  

Sub Unit: Cross braces  

Item  Article-No:  Pc  Description  

   Code 36; Seat width 36cm  

– 1 064 107 1 Cross brace asmb. SW 36 

12.2 1 064 096 1 Cross brace right SW 36 

12.5 1 064 087 1 Cross brace left SW 36 

   Code 38; Seat width 38cm  

– 1 064 108 1 Cross brace asmb. SW 38 

12.2 1 064 097 1 Cross brace right SW 38 

12.5 1 064 088 1 Cross brace left SW 38 

   Code 40; Seat width 40cm  

– 1 064 109 1 Cross brace asmb. SW 40 

12.2 1 064 098 1 Cross brace right SW 40 

12.5 1 064 089 1 Cross brace left SW 40 

   



Page 32  

 
 

Mex-x / b 
Component unit: Working tables

Sub Unit: Code 929; Therapy table acrylic glas, adj.  

Item  Article-No:  Pc  Description  

16.1 1 064 994 2 Support tube 

16.2 1 053 128 4 Clamping bracket 

16.3 1 064 996 2 Locking bit 

16.4 1 064 985 2 Rail (height adjustment) 

16.5 1 064 986 2 Tin 

16.6 1 064 995 4 Bolt 

a 205 047 400 2 Round plug 22, 22x1,5 SFL 

b 207 380 300 4 Filister head screw, DIN 7380 M 6x40-10.9 

c 207 381 700 2 FILLISTER HEAD SCREW M 5X20 ISO7380 10.9 A3T 
W.HEXAGON SOC 

d 207 330 200 6 Washer,DIN 125-B6,4 St. A3T 

e 207 301 900 2 Cheese head screw DIN 912 M6x50 

f 207 355 500 2 Countersunk head screw DIN 7991 M6x25 8.8 A3T 
black 

g 207 633 700 2 countersunk screw with hexagon M 6 X 50 mm 8.8 
A3T 

h 207 320 100 6 Locknut,DIN 980/8,M6, A3T 

k 207 633 300 4 Countersunk head screw M5x25 DIN7991 8,8 A3K 

Sub Unit: Code 929; Therapy table acrylic glas, adj.  

Item  Article-No: Pc Description  

16.7 1 064 997 1 Therapy table plate SW 24-30 With Code 929 

   ->Attention! For seat width 24-30cm  

16.7 1 064 998 1 Therapy table plate SW 32-40 With Code 929 

   ->Attention! For seat width 32-40cm  

  Code 124; Seat width 24cm  

16 1 065 280 1 Therapy table asmb. Code 124-929 

  Code 126; Seat width 26cm  

16 1 065 281 1 Therapy table asmb. Code 126-929 

  Code 28; Seat width 28cm  

16 1 065 282 1 Therapy table asmb. Code 28-929 

  Code 30; Seat width 30cm  

16 1 065 283 1 Therapy table asmb. Code 30-929 

  Code 32; Seat width 32cm  

16 1 065 284 1 Therapy table asmb. Code 32-929 

  Code 34; Seat width 34cm  

16 1 065 285 1 Therapy table asmb. Code 34-929 

  Code 36; Seat width 36cm  

16 1 065 286 1 Therapy table asmb. Code 36-929 

  Code 38; Seat width 38cm  

16 1 065 287 1 Therapy table asmb. Code 38-929 

  Code 40; Seat width 40cm  

16 1 065 288 1 Therapy table asmb. Code 40-929 



Page 33 

Mex-x / b  
Component unit: Support wheels  

Sub Unit: Code 309; Step bar  

Item  Article-No: Pc Description  

24 1 065 309 2 Pedal tube cpl. 

24.1 1 065 308 2 Step bar 

a 207 302 100 2 Cheese head screw, DIN 912 M 6x35-8.8 

b 207 330 200 4 Washer,DIN 125-B6,4 St. A3T 

c 207 320 100 2 Locknut,DIN 980/8,M6, A3T 

Sub Unit: Code 691; Stick-in support wheels  

Item  Article-No: Pc Description  

– 1 065 316 1 Support castorsCode691 - 1pair insertable 

17 1 065 315 2 Support castor asmb. 1 piece Code 691 insertable 

17.1 1 065 312 2 Receptacle 

   ->Attention! Glue pos.-no.: 17.1 and 17.3 with 
Epoxyd-glue 205 634 600.  

17.2 1 040 688 2 Snap spring 

17.3 1 065 314 2 Guide bushing 

17.4 1 065 313 2 Swivel tube 

17.5 205 209 606 4 Wheel, 40 mm, black 

a 207 320 100 2 Locknut,DIN 980/8,M6, A3T 

b 207 302 200 2 Cheese head screw DIN 912 M6x40 



Page 34  

 
 

Mex-x / b 
Component unit: Support wheels

Sub Unit: Code 728; Swivel-away support castor  

Item  Article-No: Pc Description  

– 1 064 229 1 Swivel-away support castors Code 728 - 1 pair 

17 1 064 228 2 Swivel-away sup. castor asmb Code 728 - 1 piece 

17.1 1 054 661 2 Sleeve 

17.2 1 062 658 2 Receptacle for support castors 

17.3 206 309 300 2 Tension Spring D=12/1.1 LO=44 

17.4 1 064 226 2 Swivel tube 

17.5 1 064 238 2 Pedal piece 

17.6 205 209 606 4 Wheel, 40 mm, black 

a 207 304 000 2 Cheese head screw M4x30 DIN912 

b 207 322 600 2 Locknut DIN 985 M 4 

c 207 302 500 4 Cheese head screw,M5x45, DIN912/8.8, black 

d 207 322 000 4 Locknut,DIN 980/8,M5 

e 207 304 300 2 Cheese head screw M4x25 DIN912 

f 207 302 200 2 Cheese head screw DIN 912 M6x40 

g 207 380 200 2 Filister head screw DIN 7380 M 6x30 10,9 A3T 

h 207 330 800 2 Washer DIN 125 B 4,2 

j 207 320 100 2 Locknut,DIN 980/8,M6, A3T 

– 207 424 300 4 Washer B5,3 PVC-black 

       



 
SD=Seat depth  
SW=Seat width  
 

Page 35 

Mex-x / b  
Component unit: Seat cushion  

SW 24 SW 26 SW 28 SW 30 SW 32 SW 34 SW 36 SW 38 SW 40 

SD 24 3 cm 1058027 1045451 1045451 1045452 1045452 1045453 1045453 1045454 1045454 

SD 26 3 cm 1045451 1045455 1045455 1045456 1045456 1045457 1045457 1045458 1045458 

SD 28 3 cm 1045451 1045455 1045455 1045456 1045456 1045457 1045457 1045458 1045458 

SD 30 3 cm 1045452 1045456 1045456 1045459 1045459 1045460 1045460 1045461 1045461 

SD 32 3 cm 1045452 1045456 1045456 1045459 1045459 1045459 1045460 1045461 1045461 

SD 34 3 cm 1045453 1045457 1045457 1045460 1045460 1046373 1046373 1046374 1046374 

SD 36 3 cm 1045453 1045457 1045457 1045460 1045460 1046373 1046373 1046374 1046374 

SD 38 3 cm 1045454 1045458 1045458 1045461 1045461 1046374 1046374 1046377 1046377 



Page 36  

 
 

Mex-x / b 
Component unit: Other Codes

Sub Unit: Code 913; Head support standard  

Item  Article-No: Pc Description  

24.1 1 059 823 1 Head shell cpl. pre-assembled 

24.1.1 1 061 023 1 Head shell Code 254-913 (cushion asmb.) 

24.1.2 1 059 669 1 Head support bracket cpl. (telescopic tube) 

24.2 205 114 800 1 WING SCREW M 6 X 15 

24.3 1 059 664 1 Head support bracket (incl. hex. socket receptacle) 

24.4 1 058 140 2 Ball bolt 

24.5 1 065 290 1 Pushing handle attachment cpl. left for Code 502-
913 

24.6 1 058 143 2 Insert tube cpl. 

24.7 1 065 294 1 Connection tube for Code 913 SW 24-30 cm 

   ->Attention! For seat width 24-32cm  

24.7 1 065 295 1 Connection tube for Code 913 SW 32-40 cm 

   ->Attention! For seat width 32-40cm  

24.8 1 065 291 1 Pushing handle attachment cpl. right for Code 502-
913 

a 207 301 300 4 Filister head screw DIN 7985- M5x12-4.8 A3K 

b 207 300 800 4 Cheese head screw, DIN 912 M 6x20-8.8 

c 207 304 800 2 Cheese head screw, M5 x 8 8.8 A3T, DIN 912 

d 207 320 100 4 Locknut,DIN 980/8,M6, A3T 

Sub Unit: Code 913; Head support standard  

Item  Article-No:  Pc  Description  

   Code 124; Seat width 24cm  

24 1 065 296 1 Head support asmb. Code 124-913 

   Code 126; Seat width 26cm  

24 1 065 297 1 Head support asmb. Code 126-913 

   Code 28; Seat width 28cm  

24 1 065 298 1 Head support asmb. Code 28-913 

   Code 30; Seat width 30cm  

24 1 065 299 1 Head support asmb. Code 30-913 

   Code 32; Seat width 32cm  

24 1 065 300 1 Head support asmb. Code 32-913 

   Code 34; Seat width 34cm  

24 1 065 301 1 Head support asmb. Code 34-913 

   Code 36; Seat width 36cm  

24 1 065 302 1 Head support asmb. Code 36-913 

   Code 38; Seat width 38cm  

24 1 065 303 1 Code 38-913 Head support asmb. 

   Code 40; Seat width 40cm  

24 1 065 304 1 Head support asmb. Code 40-913 

   



Page 37 

Mex-x / b  
Component unit: Accessories  

Sub Unit: Accessories  

Item  Article-No:  Pc  Description  

   Code 658; Seat belt w velcro strap  

– 1 058 036 1 SEATBELTCPL. "SIZE "S" 

   Code 659; Breast belt  

– 1 058 037 1 SEATBELT CPL. "SIZE "XS" 

   Code 716; Wheelchair accessories  

– 1 055 403 1 Tool pouch 

   Code 819; Reflectors  

– 1 042 498 1 Passive illumination, Code 819 

– 206 961 500 4 Spoke reflector, No. 310 

– 205 524 400 2 Rear light, red, No.8 RA 002 014-032 

   Code 911; Special pump for wheelchairs with 
indoor-sports wheels  

– 205 542 100 1 Manually-operated compressor, code 911 

– 206 125 600 1 Valve reduction piece 

   Code 970; Walking stick holder  

– 1 063 168 1 Cane holder cpl. -refit kit (clips screw set) 0684 

   ->Attention! Only in combination with Code 309 
pedal cap.  



Page 38  

 
 

Mex-x / b 
Bezugsfarbe 232 - Cover colour: blue

Article-No:   Description  
   

28   Seat width: 28 cm  
5 101   0232 0028 0366  

10 647 245 001   SITZGURT 0232 0028 0366  
10 647 235 055   SITZGURT 0232 0028 0394  
10 654 425 001   RÜCKENGURT STANDARD 0232 0028 0428  

   
30   Saet width: 30 cm  

5 102   0232 0030 0366  
10 647 245 002   SITZGURT 0232 0030 0366  
10 647 235 056   SITZGURT 0232 0030 0394  
10 654 425 002   RÜCKENGURT STANDARD 0232 0030 0428  

   
32   Seat width: 32 cm  

5 103   0232 0032 0366  
10 647 245 003   SITZGURT 0232 0032 0366  
10 647 235 057   SITZGURT 0232 0032 0394  
10 654 425 003   RÜCKENGURT STANDARD 0232 0032 0428  

   
34   Seat width: 34 cm  

5 104   0232 0034 0366  
10 647 245 004   SITZGURT 0232 0034 0366  
10 647 235 058   SITZGURT 0232 0034 0394  
10 654 425 004   RÜCKENGURT STANDARD 0232 0034 0428  

   
36   Seat width: 36 cm  

5 105   0232 0036 0366  
10 647 245 005   SITZGURT 0232 0036 0366  
10 647 235 059   SITZGURT 0232 0036 0394  
10 654 425 005   RÜCKENGURT STANDARD 0232 0036 0428  

   
38   Seat width: 38cm  

5 106   0232 0038 0366  
10 647 245 006   SITZGURT 0232 0038 0366  
10 647 235 060   SITZGURT 0232 0038 0394  
10 654 425 006   RÜCKENGURT STANDARD 0232 0038 0428  

   
40   Seat width: 40 cm  

5 107   0232 0040 0366  
10 647 245 007   SITZGURT 0232 0040 0366  
10 647 235 061   SITZGURT 0232 0040 0394  
10 654 425 007   RÜCKENGURT STANDARD 0232 0040 0428  

   
124   Seat width: 24cm  

5 108   0232 0124 0366  
10 647 245 008   SITZGURT 0232 0124 0366  
10 647 235 062   SITZGURT 0232 0124 0394  
10 654 425 008   RÜCKENGURT STANDARD 0232 0124 0428  

   
126   Seat width: 26 cm  

5 109   0232 0126 0366  
10 647 245 009   SITZGURT 0232 0126 0366  
10 647 235 063   SITZGURT 0232 0126 0394  
10 654 425 009   RÜCKENGURT STANDARD 0232 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



Page 39 

Mex-x / b  
Bezugsfarbe 235 - Cover colour: Deep black  

Article-No:   Description  
   

28   Seat width: 28 cm  
5 110   0235 0028 0366  

10 647 245 010   SITZGURT 0235 0028 0366  
10 647 235 064   SITZGURT 0235 0028 0394  
10 654 425 010   RÜCKENGURT STANDARD 0235 0028 0428  

   
30   Saet width: 30 cm  

5 111   0235 0030 0366  
10 647 245 011   SITZGURT 0235 0030 0366  
10 647 235 065   SITZGURT 0235 0030 0394  
10 654 425 011   RÜCKENGURT STANDARD 0235 0030 0428  

   
32   Seat width: 32 cm  

5 112   0235 0032 0366  
10 647 245 012   SITZGURT 0235 0032 0366  
10 647 235 066   SITZGURT 0235 0032 0394  
10 654 425 012   RÜCKENGURT STANDARD 0235 0032 0428  

   
34   Seat width: 34 cm  

5 113   0235 0034 0366  
10 647 245 013   SITZGURT 0235 0034 0366  
10 647 235 067   SITZGURT 0235 0034 0394  
10 654 425 013   RÜCKENGURT STANDARD 0235 0034 0428  

   
36   Seat width: 36 cm  

5 114   0235 0036 0366  
10 647 245 014   SITZGURT 0235 0036 0366  
10 647 235 068   SITZGURT 0235 0036 0394  
10 654 425 014   RÜCKENGURT STANDARD 0235 0036 0428  

   
38   Seat width: 38cm  

5 115   0235 0038 0366  
10 647 245 015   SITZGURT 0235 0038 0366  
10 647 235 069   SITZGURT 0235 0038 0394  
10 654 425 015   RÜCKENGURT STANDARD 0235 0038 0428  

   
40   Seat width: 40 cm  

5 116   0235 0040 0366  
10 647 245 016   SITZGURT 0235 0040 0366  
10 647 235 070   SITZGURT 0235 0040 0394  
10 654 425 016   RÜCKENGURT STANDARD 0235 0040 0428  

   
124   Seat width: 24cm  

5 117   0235 0124 0366  
10 647 245 017   SITZGURT 0235 0124 0366  
10 647 235 071   SITZGURT 0235 0124 0394  
10 654 425 017   RÜCKENGURT STANDARD 0235 0124 0428  

   
126   Seat width: 26 cm  

5 118   0235 0126 0366  
10 647 245 018   SITZGURT 0235 0126 0366  
10 647 235 072   SITZGURT 0235 0126 0394  
10 654 425 018   RÜCKENGURT STANDARD 0235 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



Page 40  

 
 

Mex-x / b 
Bezugsfarbe 257 - Cover colour: Deep black

Article-No:   Description  
   

28   Seat width: 28 cm  
5 119   0257 0028 0366  

10 647 245 019   SITZGURT 0257 0028 0366  
10 647 235 073   SITZGURT 0257 0028 0394  
10 654 425 019   RÜCKENGURT STANDARD 0257 0028 0428  

   
30   Saet width: 30 cm  

5 120   0257 0030 0366  
10 647 245 020   SITZGURT 0257 0030 0366  
10 647 235 074   SITZGURT 0257 0030 0394  
10 654 425 020   RÜCKENGURT STANDARD 0257 0030 0428  

   
32   Seat width: 32 cm  

5 121   0257 0032 0366  
10 647 245 021   SITZGURT 0257 0032 0366  
10 647 235 075   SITZGURT 0257 0032 0394  
10 654 425 021   RÜCKENGURT STANDARD 0257 0032 0428  

   
34   Seat width: 34 cm  

5 122   0257 0034 0366  
10 647 245 022   SITZGURT 0257 0034 0366  
10 647 235 076   SITZGURT 0257 0034 0394  
10 654 425 022   RÜCKENGURT STANDARD 0257 0034 0428  

   
36   Seat width: 36 cm  

5 123   0257 0036 0366  
10 647 245 023   SITZGURT 0257 0036 0366  
10 647 235 077   SITZGURT 0257 0036 0394  
10 654 425 023   RÜCKENGURT STANDARD 0257 0036 0428  

   
38   Seat width: 38cm  

5 124   0257 0038 0366  
10 647 245 024   SITZGURT 0257 0038 0366  
10 647 235 078   SITZGURT 0257 0038 0394  
10 654 425 024   RÜCKENGURT STANDARD 0257 0038 0428  

   
40   Seat width: 40 cm  

5 125   0257 0040 0366  
10 647 245 025   SITZGURT 0257 0040 0366  
10 647 235 079   SITZGURT 0257 0040 0394  
10 654 425 025   RÜCKENGURT STANDARD 0257 0040 0428  

   
124   Seat width: 24cm  

5 126   0257 0124 0366  
10 647 245 026   SITZGURT 0257 0124 0366  
10 647 235 080   SITZGURT 0257 0124 0394  
10 654 425 026   RÜCKENGURT STANDARD 0257 0124 0428  

   
126   Seat width: 26 cm  

5 127   0257 0126 0366  
10 647 245 027   SITZGURT 0257 0126 0366  
10 647 235 081   SITZGURT 0257 0126 0394  
10 654 425 027   RÜCKENGURT STANDARD 0257 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



Page 41 

Mex-x / b  
Bezugsfarbe 273 - Cover colour: orange  

Article-No:   Description  
   

28   Seat width: 28 cm  
5 128   0273 0028 0366  

10 647 245 028   SITZGURT 0273 0028 0366  
10 647 235 082   SITZGURT 0273 0028 0394  
10 654 425 028   RÜCKENGURT STANDARD 0273 0028 0428  

   
30   Saet width: 30 cm  

5 129   0273 0030 0366  
10 647 245 029   SITZGURT 0273 0030 0366  
10 647 235 083   SITZGURT 0273 0030 0394  
10 654 425 029   RÜCKENGURT STANDARD 0273 0030 0428  

   
32   Seat width: 32 cm  

5 130   0273 0032 0366  
10 647 245 030   SITZGURT 0273 0032 0366  
10 647 235 084   SITZGURT 0273 0032 0394  
10 654 425 030   RÜCKENGURT STANDARD 0273 0032 0428  

   
34   Seat width: 34 cm  

5 131   0273 0034 0366  
10 647 245 031   SITZGURT 0273 0034 0366  
10 647 235 085   SITZGURT 0273 0034 0394  
10 654 425 031   RÜCKENGURT STANDARD 0273 0034 0428  

   
36   Seat width: 36 cm  

5 132   0273 0036 0366  
10 647 245 032   SITZGURT 0273 0036 0366  
10 647 235 086   SITZGURT 0273 0036 0394  
10 654 425 032   RÜCKENGURT STANDARD 0273 0036 0428  

   
38   Seat width: 38cm  

5 133   0273 0038 0366  
10 647 245 033   SITZGURT 0273 0038 0366  
10 647 235 087   SITZGURT 0273 0038 0394  
10 654 425 033   RÜCKENGURT STANDARD 0273 0038 0428  

   
40   Seat width: 40 cm  

5 134   0273 0040 0366  
10 647 245 034   SITZGURT 0273 0040 0366  
10 647 235 088   SITZGURT 0273 0040 0394  
10 654 425 034   RÜCKENGURT STANDARD 0273 0040 0428  

   
124   Seat width: 24cm  

5 135   0273 0124 0366  
10 647 245 035   SITZGURT 0273 0124 0366  
10 647 235 089   SITZGURT 0273 0124 0394  
10 654 425 035   RÜCKENGURT STANDARD 0273 0124 0428  

   
126   Seat width: 26 cm  

5 136   0273 0126 0366  
10 647 245 036   SITZGURT 0273 0126 0366  
10 647 235 090   SITZGURT 0273 0126 0394  
10 654 425 036   RÜCKENGURT STANDARD 0273 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



Page 42  

 
 

Mex-x / b 
Bezugsfarbe 287 - Cover colour: deep black nylon

Article-No:   Description  
   

28   Seat width: 28 cm  
5 137   0287 0028 0366  

10 647 245 037   SITZGURT 0287 0028 0366  
10 647 235 091   SITZGURT 0287 0028 0394  
10 654 425 037   RÜCKENGURT STANDARD 0287 0028 0428  

   
30   Saet width: 30 cm  

5 138   0287 0030 0366  
10 647 245 038   SITZGURT 0287 0030 0366  
10 647 235 092   SITZGURT 0287 0030 0394  
10 654 425 038   RÜCKENGURT STANDARD 0287 0030 0428  

   
32   Seat width: 32 cm  

5 139   0287 0032 0366  
10 647 245 039   SITZGURT 0287 0032 0366  
10 647 235 093   SITZGURT 0287 0032 0394  
10 654 425 039   RÜCKENGURT STANDARD 0287 0032 0428  

   
34   Seat width: 34 cm  

5 140   0287 0034 0366  
10 647 245 040   SITZGURT 0287 0034 0366  
10 647 235 094   SITZGURT 0287 0034 0394  
10 654 425 040   RÜCKENGURT STANDARD 0287 0034 0428  

   
36   Seat width: 36 cm  

5 141   0287 0036 0366  
10 647 245 041   SITZGURT 0287 0036 0366  
10 647 235 095   SITZGURT 0287 0036 0394  
10 654 425 041   RÜCKENGURT STANDARD 0287 0036 0428  

   
38   Seat width: 38cm  

5 142   0287 0038 0366  
10 647 245 042   SITZGURT 0287 0038 0366  
10 647 235 096   SITZGURT 0287 0038 0394  
10 654 425 042   RÜCKENGURT STANDARD 0287 0038 0428  

   
40   Seat width: 40 cm  

5 143   0287 0040 0366  
10 647 245 043   SITZGURT 0287 0040 0366  
10 647 235 097   SITZGURT 0287 0040 0394  
10 654 425 043   RÜCKENGURT STANDARD 0287 0040 0428  

   
124   Seat width: 24cm  

5 144   0287 0124 0366  
10 647 245 044   SITZGURT 0287 0124 0366  
10 647 235 098   SITZGURT 0287 0124 0394  
10 654 425 044   RÜCKENGURT STANDARD 0287 0124 0428  

   
126   Seat width: 26 cm  

5 145   0287 0126 0366  
10 647 245 045   SITZGURT 0287 0126 0366  
10 647 235 099   SITZGURT 0287 0126 0394  
10 654 425 045   RÜCKENGURT STANDARD 0287 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



Page 43 

Mex-x / b  
Bezugsfarbe 288 - Cover colour: deep black nylon  

Article-No:   Description  
   

28   Seat width: 28 cm  
5 146   0288 0028 0366  

10 647 245 046   SITZGURT 0288 0028 0366  
10 647 235 100   SITZGURT 0288 0028 0394  
10 654 425 046   RÜCKENGURT STANDARD 0288 0028 0428  

   
30   Saet width: 30 cm  

5 147   0288 0030 0366  
10 647 245 047   SITZGURT 0288 0030 0366  
10 647 235 101   SITZGURT 0288 0030 0394  
10 654 425 047   RÜCKENGURT STANDARD 0288 0030 0428  

   
32   Seat width: 32 cm  

5 148   0288 0032 0366  
10 647 245 048   SITZGURT 0288 0032 0366  
10 647 235 102   SITZGURT 0288 0032 0394  
10 654 425 048   RÜCKENGURT STANDARD 0288 0032 0428  

   
34   Seat width: 34 cm  

5 149   0288 0034 0366  
10 647 245 049   SITZGURT 0288 0034 0366  
10 647 235 103   SITZGURT 0288 0034 0394  
10 654 425 049   RÜCKENGURT STANDARD 0288 0034 0428  

   
36   Seat width: 36 cm  

5 150   0288 0036 0366  
10 647 245 050   SITZGURT 0288 0036 0366  
10 647 235 104   SITZGURT 0288 0036 0394  
10 654 425 050   RÜCKENGURT STANDARD 0288 0036 0428  

   
38   Seat width: 38cm  

5 151   0288 0038 0366  
10 647 245 051   SITZGURT 0288 0038 0366  
10 647 235 105   SITZGURT 0288 0038 0394  
10 654 425 051   RÜCKENGURT STANDARD 0288 0038 0428  

   
40   Seat width: 40 cm  

5 152   0288 0040 0366  
10 647 245 052   SITZGURT 0288 0040 0366  
10 647 235 106   SITZGURT 0288 0040 0394  
10 654 425 052   RÜCKENGURT STANDARD 0288 0040 0428  

   
124   Seat width: 24cm  

5 153   0288 0124 0366  
10 647 245 053   SITZGURT 0288 0124 0366  
10 647 235 107   SITZGURT 0288 0124 0394  
10 654 425 053   RÜCKENGURT STANDARD 0288 0124 0428  

   
126   Seat width: 26 cm  

5 154   0288 0126 0366  
10 647 245 054   SITZGURT 0288 0126 0366  
10 647 235 108   SITZGURT 0288 0126 0394  
10 654 425 054   RÜCKENGURT STANDARD 0288 0126 0428  

 
 

 Legende Codierungen  

28   Seat width: 28 cm  
30   Saet width: 30 cm  
32   Seat width: 32 cm  
34   Seat width: 34 cm  
36   Seat width: 36 cm  
38   Seat width: 38cm  
40   Seat width: 40 cm  

124   Seat width: 24cm  
126   Seat width: 26 cm  
366   Seat depth: 36 cm  
394   Seat depth: 34 cm  
428   Backrest height 28 cm  



 
Your specialist dealer
 

 
We move people.  

MEYRA-ORTOPEDIA  
Vertriebsgesellschaft mbH  
Meyra-Ring 2 • D-32689 Kalletal-Kalldorf
 
P.O. Box 1703 • D-32591 Vlotho  
Fon +49(0)5733 922-333  
Fax +49(0)5733 922-9333  
info@meyra.de • www.meyra.de  
info@ortopedia.de • www.ortopedia.de 

 
VIS III / Order-No.: 205326201 Status date: 2011-08 Subject to technical modifications
 




